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Table 5 provides a summary of the Occupied Bandwidth Results.
Table 5. Occupied Bandwidth Results
Frequency Bandwidth Limit Pass/Fail
Plan A
Channel 1 5734.00 MHz 5.17 MHz = 500 kHz Pass
Channel 2 5743.80 MHz 5.23 MHz = 500 kHz Pass
Channel 3 5753.00 MHz 5.47 MHz = 500 kHz Pass
Plan B
Channel 1 5814.70 MHz 5.53 MHz = 500 kHz Pass
Channel 2 5824.00 MHz 5.73 MHz = 500 kHz Pass
Channel 3 5833.10 MHz 5.57 MHz = 500 kHz Pass

4.4 Spurious Emissions at Antenna Terminals (FCC Part §15.247(b))

In any 100 kHz band outside the frequency band in which the system is operating, the
RF power shall be at least 20dB below that in the 100 kHz bandwidth that contain the

highest level of the desired power.

See the plots of conducted emissions plots below.
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Figure 7. Conducted Spurious Emissons, Plan A - Channd 1, 30MHz1GHz
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Figure 8. Conducted Spurious Emissions, Plan A - Channd 1, 1GHz5.7GHz
Page 18 of 67



FCC Certification Test Report September 2002

Washington Laboratories, Ltd

Document 7154-01, Rev. 0

FCC ID: HDCTRCA4206

SWO " 05 dMS ZHWO " T MEA» ZHXHO0OO0OT Mad»
ZH9O0006 'S Jd0O.LS Z2H20004A 'S 1LHWVLS

t _ir..ii:-l T;
, M
i -
q-...ullnlllrllun. T — e S Y ) & . S el . el
m ﬁ ,_
| o _—
| |
| M
- - -
| _ sTa
S — R — R m el -
| |
| B i e S
IR v ||...-|m|.-.ill..i|1|||.....||r-.._|1.|1.l.| PP . B b
ZHOEEELZ ' G gp0o - "8T —1H
WEPEE 9T HXW SPOE NI L LV

Figure 9. Conducted Spurious Emissons, Plan A - Channel 1, 5.7GHz5.9GHz
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Figure 10. Conducted Spurious Emissions, Plan A - Channd 1, 5.9GHz18GHz
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Figure 11. Conducted Spurious Emissions, Plan A - Channe 1, 18GHZ-26GHz
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Figure 13. Conducted Spurious Emissions, Plan A - Channel 2, 30MHz1GHz
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Figure 14. Conducted Spurious Emissions, Plan A - Channd 2, 1IGHz5.7GHz
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Figure 15. Conducted Spurious Emissions, Plan A - Channd 2, 5.7GHz5.9GHz
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Figure 17. Conducted Spurious Emissions, Plan A - Channd 2, 18GHZ-26GHz
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Figure 18. Conducted Spurious Emissions, Plan A - Channd 2, 26GHz40GHz
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Figure 19. Conducted Spurious Emissions, Plan A - Channel 3, 30MHz1GHz
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Figure 20. Conducted Spurious Emissions, Plan A - Channd 3, 1IGHz5.7GHz
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Figure 21. Conducted Spurious Emissions, Plan A - Channd 3, 5.7GHz5.9GHz
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Figure 22. Conducted Spurious Emissions, Plan A - Channel 3, 5.9GHz18GHz
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Figure 23. Conducted Spurious Emissions, Plan A - Channd 3, 18GHZ-26GHz
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Figure 24. Conducted Spurious Emissions, Plan A
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